Owner’s Manual

CRAFTSMAN

LAWN TRACTOR

21.5 HP, 42" Mower
Electric Start
6 Speed Transaxle

Model No.
917.272450

This product has a low emission engine which operates
|..| differently from previously built engines. Before you start the
engine, read and understand this Owner’s Manual.
CAUTION: For answers to your questions
Read and follow all Safety about this product, Call:
Rules and Instructions before 1-800-659-5917
operating this equipment. Sears Craftsman Help Line

5am - 5 pm, Mon - Sat

Sears, Roebuck and Co., Hoffman Estates, Il 60179 U.5.A.

Visit our Craftsman website:www.sears.com/craftsman



TRACTOR --MODEL NUMBER 917.272450

SCHEMATIC
RECH . | | | 6 BLACK
BATTERY
T - RED 1
—C(AD OO Ol O—==
o FUSE \ i o
AMMETER | STARTER
N ——— — 1
OPTHCSNAL) r 3 BLACK
l_u:m:_:_o ! - _ﬁ
oy I
1y ! SOLENCID
EED .--"':fﬂs”x\_}. e | : D_!_ﬂ_l
B M I.________J
| CLUTCH / BRAKE
h \GL A1) (PEDAL LIF) -
| a
-~ . c‘;u'n - SEAT SWITCH
A {NOT OCCUPIED)
g SWITCH I-____T____-1
N ! ' e L O
I ! ! ) -—1F
BLATK - 1 D ! ELACK | | miack
L) L —. )
mA 5 A FTVERT GLLTER “meunome
CLUTCH CFF 3
I hour |- ok | ! GONMECTOR
.'r-‘—c.. KMETER P
{OPTIGHAL) B T T
PLUG
T T ROEL =0 IEEHIPN —O cap
1 " (2 PLUGS oM
BLUE : LINE : 'I'I|'|I'IIN YL, EMNGIMES)
1
: ® : e T ARG W5 TEW E1 o cTEDy
ittt - FED \} . | .
FUEL SHUT-OFF SOLENCID | -~ ‘
{IF 20 EQUIPPED) ) ) |’ - AN
ceancr S a i"?:;‘p,‘?'.‘.“omﬁ\mom : mﬂmn J.
R ——
MOTE
YOUR TRACTOR IS — .-"f_
EQUIPPED WITH 4 SPECIAL == . k: s
ALTERMATOR SYSTEM. -
THE LIGHTS ARE NOT P
CONMECTED T THE 04
BATTERY, EUT HAVE THEIR :
CWH ELECTRICAL SOURCE. HEADLIGHTS
BECALISE OF THIS, THE
BRIGHTHESS OF THE LIGHTS irar
WILL CHANGE WITH ENGINE ® 4
SPEED. AT IDLE THE LIGHTS
WILL CIM. &S THE ENGIME 12 MON-REMOVABLE
SPEEDED LF, THE LIGHTS COMMECTIOME
WILL BECOME THEIR BERIGHTEST.
IGMITION SWITCH H;&;EE
POSTION | CIRCUIT | “MAKE" COMMNECTIONS
OFF | MaGatd | NOME
AnLGET Boat e WIRIHG IN_SUL.HLTED CLIPS .
FUN Beni NOME HOTE: IF WIRING INSULATED CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY SHOULD BE REFLACED TO
START [B+5+al) MNOME PROPERLY SECURE YOLUR WIRING.

31




REPAIR PARTS
TRACTOR -- MODEL NUMBER 917.272450

ELECTRICAL




TRACTOR - -MODELNUMBER 917.272450

ELECTRICAL

KEY PART
HO. NO.

1 162465

2 T4TE0412
a TEO3

10 145211

1 15008
12 145769
16 176138
21 175688
2 4152

24 4799

23 146148
26 175158
27 73310400
28 14349
20 121305
a0 173566
33 140402
40 179720
41 71110408
42 131562
43 178861
45 121433
a2 141940
&5 17400508

DESCRIPTION

Battery 12 VOLT 28 aAMP

Bolt Hex Hd 1/4-20unc x 3/4
Casa Pattary

Bolt, Bir Front 1/4-20 x 7-1/2
Holddown Battery Front Mount
Nut, Push Mylan Battary Front 1/4
Switch, Interock Push-In
Harnass Light Socket (W/4152))
Bulb Light #1158

Cable Battery

Cabla Battary

Fuss

Nut Keps Hex 1/4-20 Unc
Cabla Ground

Switch Seat

Switch Ign

Key Molded Craftsman
Harness lan

Eolt Blk. Fin Hex 1/4-20 Uncx 1/2
CoverTaerminal

Solenoid

Ammeter Rectangular & Amp
Protection Wire Loop

Screaw Thdrol 5A6-12 % 1/2

NOTE: All componentdimansions given in L. 5.
inches 1 inch = 25.4 mm



TRACTOR -- MODEL NUMBER 917.272450
CHASSIS AND ENCLOSURES




TRACTOR --MODELNUMBER 917.272450
CHASSIS AND ENCLOSURES

KEY PART

HO. HO.

1 174619

2 176554

3 17060612

5 155272

o 168237 X013
10 STDS23710
1 174006

13 A72106X43
14 17480608
17 174230X612
18 1Z6038X

20 180679

23 124028X

25 13z
26 STDS4N437
2 1TT40E

20 74332K500
30 17SEEEKE12
= 1320076

37 AT4e0508
3 17570

20 1744

58 174930

60 STOS3T07
&4 154708

T4 STD541437
114 158112

115 17080620
142 175702

143 134066

144 175582

145 156524

159 155123K428
166 164863

206 170MES

207 17670508
208 1TETOG0R
211 145212

212 175143

219 17000512

DESCRIPTION

Chassis Assambly

Dirawbar

Screw 38-16 x 3/4

Bumper Hood/'Dash

Diash

Bolt, Camriage 2/8-16 x1

Panal, Dash, L.H.

Panal, Dash, R.H.

Screw Thdrol 3/8-16x1/2
Hood Assambly

BumperHood

Plate Mtg Battery Fusl Tank
Busghing, Snap, Mylon, Fual Ling
Washer 13/22 x 1346 x 12 Gauge
Locknut, Hex, with Insert 3/8-16 Lnc
Grilla’Lens Asm

Lans, Grille

Fend'Firast

Bracket, Fendar Support

Screw Thdrol 84618 x1/2
Pivit Bracket Assambly
Bracket Pivot

Ajr Duct B&S

Baolt Rdhd Sqnk 3/8-16 UNG x 3/4
Dash Lowar STLT

Mut Crownlock g-16 UNC
Keepar Balt Rear Lh St

Screw e-16x 1-1/4

Plate Reinforcement STLT
Bracket Swaybar Chassis
Bracket Pt Footrast STLT

Rod Pivaot Chassis/Hood
Cuphalder

Screw Hwhd Hi-Lo #1216 x3/4
Bolt Shoulder 51618 TT
Screw Thdrol 51618 x1/2
Screw Thdrol 28-16 x 172

Mut Hexflange Lock

Insart Lens %ﬂﬂemi‘ua

Screw 516-18 x /4

NOTE: All component dimensions given in L. 5.
inches 1 inch =254 mm



TRACTOR -- MODEL NUMBER 917.272450

GROUND DRIVE




TRACTOR --MODELNUMBER 917.272450

GROUND DRIVE

KEY PART
NO. MNO.

1 e mmmeas

146682
122666X
12000028
121520
1706051 2
165266
STOSE1210
1 105701X
74550412
10040400
38003500
STOE23710
STOs 427
106233X
130204
STOs 7
106288X
STOE51027
STOSE1210
175765
T1673
169592
STOsza107
175578
12010 83X
STOS51062
STOST1810
17114
TA4TGE0E4E
175556
127783
154407
123205X
STOS2aT15
STOs437
STOE443
105710
105709X
170GE0E20
130201
160601
1712061 4
&3a3R
175410

AR R R R F R R R

DESCRIPTION

Transaxe (SeeBreakdown)
Pearlass 206-5450C
Spring, Retum, Brake
Pulley, Transaxla
Ring, Retainar
Strap, Torque
Scraw 5A6-18 X34
Rod Shifter Fandar STLT
Pin, Cottar
Washer, Shift Plata
Bolt 1/4-28 UNF WiPatch Gr. 8
Washer Lock Hvy Halical
Mut Lock HxWins 51618
Bolt Fin Hex 23/8-16UNC x1Gr s
Mot
Knob
Rod, Brake
Mot
Spring, Brake Rod

asher
Fin
Rod, Parking Brake
Cap, Parking Brake
Bracket, Transaxle
Bolt
Shaft Assembly, Foot Padal
Bearing, Mylon
Washer
Rall Pin
Pullery, Composite, Flat
Bolt, Fin Hex 2/8-16x 3
Keaper, Belt, Idler
Pullery, Idler, VW-Groove, Plastic
Bellcrank Clutch Gmd Drv St
Retainer, Balt
Bolt Hex Hd 3/8-16 x 1-1/2
Mut Crown Lock 2/2-16 UMNC
MutCrown Lock 5818 NG
Link, Clutch
Spring, Clutch Retum
Scraw 2/8-16 x1-1/4
W-Balt, Ground Drive
Keaper, Balt, Cantar Span
Scraw 2/8-16 x 875
Covar, Pedal
Pulley, Enging

55
oz

G3EEECI 8RERRRRABIIIFINIBAY

158
150
161
162
163
164
165
166
168
169
170
197
108
202
212

PART
MQ.

TITOTE4
STOE51143
1H778
134683
137057
121748%
STOSR1075
123583%
121748%
STOSR00E5
145020
165582
165711
19171216
18623
150360
158201 X428
124246%
STDG24003
12021210
127285K
72140608
72000600
74420540
175456
12123210
166002
165522
165424
72140406
TRGR400
74T
12091010
165623
166880
165452
165580
178394
169613
169523
72110614
145212

DESCRIPTION

Balt, Hex 7/16-20 x 4 Grade 5
Washer
Keeper, Belt, Enging, Fool-Proof
Guide, Mower Drive Belt, B.H.
Spacar, Axa
Washer 2532 x 1-1/4 x 16 Ga.
E-Hirg
Fay, Squara 2.0 ¥ 1845/1865
Washer 25/32 x1-38 x 16 Ga
Fay Woodruff
Arm, Shift
Shaft Asm Cross Taperad 650 20
Spring, Torsion

asher 17/32 ¥ 3/4 x 16 Ga
Link Transaxls
Mut, Nylock
Console, Shift, STLT
Mut, Self-Thding, Wsh Hd 1/4
RetainerSpring1”
Washer 2/32x 3/4x10 Gauge
Strap Torque 20 Degrees
Balt Rdhd Sqneck 8-16 x1
Mut Lock Flg. 3/8-16
Blolt, Hex F?ghd 516-18Gr. 5
Spacer Retainer
Washer 1232 x 2 x 10 Ga.
Washer Smted 571610 x1.125
Bracket Shift Mount
Hub Tapered Flange Shift Lt
Baolt Rdhd Sqnk 1/4-20 x 3/4 Gr.5
Mut Crownlock 1/4-20 Unc
Balt Hex Fin 1/4-20Unc x1Grs
Washer 5/8 x 251 x 10 Ga
Brackat Pivot Levar
Screw 5H6-18 x 58
Balt Shoulder 516-18 x 561
Plate Fastaning Lt
Keeper Belt Transaxle Gear
Myliner Snap-In
Washar Nylinar
Bolt Carr. SH %8-16 x1-3/4 Gr. 5
Mut Hex Flg. Lock

NOTE: All componant dimensions given in L), 5.
inches 1 inch =254 mm

37



TRACTOR --MODEL NUMBER 917.272450

STEERING




TRACTOR - -MODELNUMBER 917.272450

STEERING

KEY PART
NO. NO.

1 1529044 K 428
2 172302

3 162240

4 162230

] G2a6H

fi 121748X
a 12000029
10 17E 21

11 STOS51137
13 136518
13 143212
17 177876
20 17060612
3z 17issa
33 19111216
a4 10040300
35 730300
36 155000
a7 1sERET

a8 159046X 428
30 19132411
40 STDsq5a7

4 152945

42 145054 X428
43 121748X

44 153720

46 121232%

51 STOEs41421
54 74780320
[ik] STOS2370

(i1 160367
67 72140618
[il:] 162827
il 175146
a2 162335
ar 172066
a8 175118
Ell 175553

DESCRIPTION

Stearing Wheel

Axla Assembly

Spindle Assembly, L.H.

Spindle Azsembly, R.H.

Bearing, Race, Thrust, Hardened
Washer 25/32 x 1-5/8 x 16 Gauge
Ring, Klip

Draglink

Washer, Lock

Spacer, Bearing, Axle

Mut, Hexflange Lock

Shaft Assambly, Stearing

Scraw 38-16x 34

Rod, Tie

Washer 11/32 x 3/4 x 16 Ga.
Washer Lock 546

Crownlock Mut 541 6-24 Unf
Bushing, Stearing

Scraw

Insart, Stearing Wheel

Washer 13/32 x 2-3/8 x 12 Gauge
Gripoo Mut

Adaptor, Stearing Wheel

Boot, Stearing Shaft

Washer 25/32 x 1-1/4 x 16 Gauge
Extension Shaft Stearing LALT
Cap, Spindla

Mut Lock Hax wins. 51618 UNC
Bolt Fin Hex 5M1&6-18 UMC x1-1/4
Bolt, Fin Hex 3/8-16 UMNC x1 Grs
Spacer Brace Axle

Bolt RODHD S0ONK 3/8-16 x 2-1/4
Axle, Brace

Stearing Asm

Bracket Susp Chassis Front
Washer Flat .781 x1-1/2% 14
Bolt shiouldar 74 6-20

Clip Stearing

NOTE: all componant dimansions given in L. 5.
inches 1 inch = 25.4 mm



TRACTOR -- MODEL NUMBER 917.272450

ENGINE

OPTIOMAL EQUIPMENT
Spark Arrester




TRACTOR --MODEL NUMBER 917.272450
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 170546 Contral, Throt Paddle

3 eeeeas Enging, B&S, (Sea Braakdown) Mo, 40777 7-0174-E1
4 148723 Muffler Exhaust

] 152055 Exhaust Asm. Left

5] 160589 Exhaust Asm. Right

a8 1He77 Bolt 5M18-18unc x 24 WiSams

10 162797 Heat Shield Lt

13 165281 Gasket, Mufflar

4 148456 Tubs Drain Qil Easy
16 STDS51237  Washer Lock Ext Tooth 278
17 17060624 Scraw 3/8-16 X 1-1/2

109227X Pad |dler

17000612 Scraw Hex Wsh/g-16 x3/4
10040500 Washer Lock 516

71070512 Screw Hex 51618 x 3/4
T3510400 MNut Keps Hex 1/4-20 Startar Mut
17720408 Screw, Hex Thd Cut 1/4-20 x 1/2

23 169837 Shiak, Brn/Dbr Guard
25 145896 Contral Choks

26 TR020600 Mut Keps 3/2-24 Unf
29 13780 Arrastor, Spark

e 1571032 Tank, Fusl

2 161896 CapFusl Guage

¢} 122487X Clarmp, Hoss

4 10E082X Spacer Pad

37 8543R Ling, Fugl

a8 142315 Plug, Gil Drain Easy
e

45

&2

72

81

102

MOTE: Allcomponent dimensions given in L. 5.
inches 1 inch = 25.4 mm

41



TRACTOR -- MODEL NUMBER 917.272450

SEAT ASSEMBELY

.
-

'

“

%

R ——

-
|
| ] - -
| | N 7
' i P P - -
| | ‘ T et a'l,-*ni ﬂ:"
1 1 : _f s - ey
" Jflf 2 e "*},:" .
".\. . JT-"."'.\_ --__."'-'- ‘_“.""‘
L"-,J" _-/-’__.-"" T ) a
T A
B .
Tesl i L
£ E LY &
' g__/ 3
-
B
KEY PART KEY PART
NO. NO. DESCRIPTION HO. HO. DESCRIPTION
1 180547 Seat 13 Ax248X Bushing, Snap
2 180166 Bracket, Pivot, Seat 14 T2050412 Bolt, Carrage 1/4-20 x 1-1/2
3 T1110616 Balt 15 124300 Spacer, Split .28 x .88
4 191241610 Washer 13/22 x1 x10 Gauge 16 12250 Spring
] 145006 Clip, Push-In Hinged 17 123076X Locknut, Flange 1/4 Grade 5
G STD541437  Mut 21 171852 Eolt, Shoulder 51618 UNC
7 124 84K Spring, Seat 22 STDS4431  Mut
a8 17000616 Screw 38-16 x 1-1/2 24 1171912 Washear 17/32 x 1-3A16 x 12 Ga.
4] 19131614 Washer 13/22 x1 x 14 Gauge
10 180186 Pan, Seat
11 16626 Knob Seat NOTE: all component dimensions givenin LS.
12 121246X Bracket, Switch Mounting inches 1 inch = 25.4 mm



DECALS

TRACTOR - -MODELNUMBER 917.272450

KEY PART

HO. NO. DESCRIPTION

1 156430 Decal, Fender Danger Sears
2 181569 Dacal, Enging

3 177356 Dacal, Hood, R.H.

4 177357 Decal Hood, LH.

5 177355 Decal, Hood Side

5 132644 Dacal, Maintenancea

7 181703 Deacal, Lowar Dash

8 181428 Dacal, Rplemnt

o 162204 Dacal, Fender, Craftzman Whita
10 164065 Decal, Stmg Whi Domed
WHEELS AND TIRES

KEY PART
NG, NO.
11 156368
=)
13 146045
15 160395
19 138047
20 17Ean
| 170128
22 148516
-- 138311
-- ESA00X428
-- 1ESTIAX428
-- 181325
-- 181326
KEY PART
MO. MO,
1 50192
2 5139
a 106222%
4 50004
5 1067326427
5] Z7aH
7 040H
8 10GE108X427
a 122082X
10 7152
1 104757 K428

DESCRIPTION
Decal, Fender STLT Oper Inst E/

Dacal, V-Balt Dr Sch Tractor
Dacal, Mower Drive Schamatic
Decal, Battary Dishard Sears
Dacal, Deck Saars

Decal, Dack

Decal, Battary

Dacal, Lit Handla

Pad FootrestLHSTLT

Pad FoofrestRHSTLT
Crwnar's Manual, English
Craner's Manual, Spanish

DESCRIPTION

Valve Cap, Tire

Stem, Valve

Tira, Front

Tube, Front Tire

(Mot Provided, Sarvice ltem Cnly)
Birmn, Front

Fiting, Greasa (Front Whael Only)
Bearing, Flange (Front Wheeal
Only)

Rim, Rear

Tire, Rear

Tube, RearTire

(Mot Provided, Service ltem Cnly)
Cap, Axle

NOTE: All component dimensions given in L. 5.
inches 1 inch = 25.4 mm



TRACTOR -- MODEL NUMBER 917.272450
LIFT ASSEMBELY

27




TRACTOR - -MODELNUMBER 917.272450

LIFT ASSEMBLY

KEY PART
MO, MO.

1 159460

2 159471

2 105767
4 12000002
5 12211621
G 120183%
7 125631X
=] 122365%
11 130885
12 130285
13 4=
15 173238
16 73330800
17 1730
18 73800800
19 139248
163552
110807X
19131016
Z=TEH
169424
126871X
TA350600
138057
150233
169865
TA540600
155087
123035%
17060516
19112410
155028
145212
110452%

HELERYE RN

DESCRIPTION

Wire Asm Inner/Sprg Weplunger LT
Shaft Asm Lift RH w'Inf

Pin Groowe 1500 Zinc

ERing #5132-62

Washer 21/32 X1 X 21 Ga
Beaaring Mylon Blk 624 1d
Grip Handle

Button Plunger Y allow

Link Lift LH Fixed Langth
Link Lift RH Fixed Langth
Retainer Spring

Link Front

Mut Jam Hex 1/2-13 Unc
Trunnion Blk Zinc

Mut Lock wiWsh 17213 Unc
Arm Suspension Rear
Retainer Spring

Mut Special

Washer 13732 X 58 X 16 Ga
Spring 2-1/8"

Retainer Clip

Rod AdjLift Zinc 7.49 Wrk Lg
Mut Hex Jam 3/2-16 Unc
Knob Inf 2/8-16 Unc Blk Wisym
Trunnion Infin Haight
Bearing Pt Lift

Mut Crownlock 308 - 24
Pointer Height Indicator

Plug Hola Bk 1.485/1.515 Dia.
Screw Thdrol 34618 x1
Washer 11/32 x 1-1/2 10 Ga.
Indicator Haight STLT

Mut Hex Flange Lock

Mut PUsh Phos & il

NOTE: All component dimensions given in UL 5.
inches 1 inch =254 mm



TRACTOR -- MODEL NUMBER 917.272450
MOWER DECK

“3?
. 36

15 1 155 - 40
yaa : ~143

144 45
1 -1- 1594 150

11]3

1u5*"3§ fr’ '?5,_!
:M

/
101

— i

104 408

CJmnne



TRACTOR --MODEL NUMBER 917.272450

MOWER DECK

KEY PART

NOQ. NO. DESCRIPTION

1 165302 Maower Dack Assambly, 42°

2 STD=23107  Bolt

3 138017 Bracket Assembly, Sway Bar,
Front

4 165460 Bracket Sway Bar 28/42" Dack

5 STDe24008  RetainerSpring

& 178024 Bar Sway Deck

] 850857 Bolt, Hex 2/8-24x1.25Gr. &8

=] STD=s51137  Washer, Lock

10 140206 Washer, Hardanad

11 134149 Blada, Mulching

13 137645 Shaft Assembly, Mandrel, Vented

14 128774 Housing, Mandral, Vertad

15 110485K Bearing, Ball, Mandral

16 174403 Stripper, Mower Deck

18 72140505  Bolt, Camiage 5M16-18x 58

19 132827 Bolt, Shoulder

20 158770 Baffle, Vortex

21 STOS41431 MutCrownlock 5/16-18 UMGC

23 177563 Bracket, Deflactor

24 105304X Cap, Sleave

25 123712K Spring, Torsion, Deflactor

o6 110452 Mut, Puzh

27 130062X425 Shield, Deflector

28 191116 Washer 11/32 x 5/8 x 16 Ga.

20 131491 Rod, Hinge

20 172054 Screw Thdrol Washer Head

31 120063 Washer, Spacear

b 2] 152535 Pulley, Mandral

33 iTamMe Mut, Toplock, Flanged

3 STD533717 Bolt

36 131404 Pullery, Idler, Flat

a STOE51027  Washer 1332 x 1316 %16
Gﬂ.LEEI

40 STDs41437  MutCrownlock 2816 UNC

44 140088 Guard, Mandral, L.H.

45  STDE24002  Retainer

46 137720 Scraw, Thd. Rall 1/4-20 x 5/8

43 132044 Washer, Hardenaed

40 174284 Roller As=embly, Cam Followear

50 131340 Bolt, Shoulder #10-24 Grade 5

=1 STOS10  Locknut

52 130288 Bolt, Shoulder 51 6-12 UMC

53 131845 Arm Assembly, Pad, Brake

54 132042 Washer, Hardanad

55 155046 Arm, Idler

56 165723 Spacer, Retainer

3 143 Guard, TUW Idler

47

KEY PART
NG, NO.

149846
144050
STOEH 437
136420
71081010
12061216
STOS51110
160793
20zad
17azez
170293
17060510
STOS4H 431
72110505
4acsH
165746
TG00
STOSH 037
19131312
STOS23710

STOS23710
165890
157102
158634
165888
171977
131335
160022
165828
19001 216
160670
160676
160674
160675
160671
160672
160662
17720408
STOS23717
120734

160583

DESCRIPTION

Knob Custom Cwal

W-Blalt

Mut

Mulcher Cowvar

Serew Pan HD Phillip10-24 x5/2
Washer #10

Washer, Lock

Latch Assarmbly, Bagger

Murt, Wald

Bracket, Gaugs, Wheal L.H.
Bracket, Gauges, Whaal RLH.
Screw 3/8-16 X 625

Mut, Hex, Keps 5'16-18 LING
Balt, Camiage 516 LUNC x 52
Balt, Shoulder

Whesal, Gau

Mut, Centarlock 3/8-16

Washer 38 x 7/8 x 14 Gauge
Washer 13732 x 1316 x 12 Ga.
Balt, Fin Hex 2/8-16 UNC %1
Gr. 5

Baolt, Rdhd Sgnk 3/8-16UNC x 1
Arrm Spring Brake Mower
Bracket &rm ldler 42

Keapar Balt 42" Clutch Cable
Pulley Idler Flat

Baolt Carriage [dler

Spring Extansion

Spring Return ldler

Retainer Spring Yellow Jne
Washer 932 x 34 x 16 Ga.
Bracket Clutch

Cable Clutch42In

Washer Flat 2/8" Typa B

Spring Retainer

Spring Retantion Lever

Spacar

Rod Clutch

Screw Hex Thd Cut 1/4-20x 1/2
Bolt Rdhd Sgn 3/a-16Unc x 1-2/4
Mandral Assembly (Includes
Housing, Shafand Shaft Hardware
Onhy-Pulley not included)
ReplacementMower, Complete

MOTE: All compaoneant dimeansions given in L. 5.
inchies 1 inch = 25.4 mm



TRACTOR -- MODEL NUMBER 917.272450
PEERLESS TRANSAXLE--MODEL NUMBER 206-545C

WIDEL are SEFIAL g
NUMBEFS HERE |



KEY PART
NO. NOQ.

TTN4T7
TROOBEA
FIMEe
T7ED5
TTE09
TG4
A TTR360
TTRE3R0
T92180
T92047
784352
Ta43TR
77334
F7aE09
TR

m%mummu-hmm_n

-
() ()

-
=

TTAEGR

TTIT0
TRE18E
TAE02
TY20TTA
TOA0TR
TO20TD
TY20T2A
TUATT
79225
T92035
TR0
Ta0IT2

TAMED

TRO0ET

Famoag
Ta08

= BB 2 g BRENSLLRESESS
m B b

Ta001

ol
—
po

TaMa5

THA083
794
Tamoa1
TaMAT
FO0OTS
TO000T7
799021

R Rk )
o

TRACTOR - -MODELNUMBER 917.272450
PEERLESS TRANSAXLE--MODEL NUMBER 208-545C

DESCRIPTION

Transaxa Cover

Maadla Baaring 5/8°

Transaxk Case

Countershaft

Output Shaft

Spur Gaar (28 teath)

Spur Gear {15 teeth

Spur Gear (11 teeth

Shift Key

Woodnuff Key #0

Shift Collar

Shift Rod & Fork

Beval Gear (20 teath)

Input Beval Pinian (132 tasth)

Bewal Gear (13 teath)

{Includa, 14)

Beval Pinion {12 teath)

{Include, 12)

Ring Gear (43 teeth)

Drive Pin

Spacer 1.130 X 695

Ball 516" dia

Set Screw 38 -16 x 3/8"

Spring .310 00 x &25 L

Sorew 1/4 - 20 x1-1/47

Screw 1/4-20 ¥ 1-3/8"

Rataining Ring (pkg of 2)

Rataining Ring

Rataining Ring

ThrustWashar

B27 10 x oW

ThrustWasher

Te2 10 x oW

Thrust Washer

T2 10 x oW

Anti-Rotation Washer 532

CupWasher

1.127 1D x 032W

FlatWasher 750 D x .058W

E:Usa Ag Meadad)
latWasher

75010 x oazW

Oil Seal 5/a°

Bushing 563

Flanged Bushing 5 / &" ID

Flanged Bushing . 751

Brake Disk

Brake Pad Plate

Brake Pad (pkg of 2)

KEY PART
NO. MO.

TRE026
TI207T6A

720079
TI2073A
TO20E58
TO2075
720025
TRE0EG
TRG085
774690
Tr4691
778355
778338
7783
TrRaE2
778350
778345
778355
Tr83E
778353
778351
778348
778345
Tan1eo

GESELESE 58
pod

TrG4E2
TTGI95
72170
TaE1ey
728062
Taa0e2
720090

m

TBEOTSA
To2144
778333

778338
To2154
TEAOE0A
150  T2R0E3A
157  Taa0ess
180 T3I0EZ208
o0 Tz

G958 fEd FMHE298 02232 URRLA23&s

DESCRIPTION

Diowal Pin

Flat Washer

21210 x 050w

Braka Levar

Screw 1/4 - 20 x1-1 /4"
Screw 1/4 - 20 x 2 174"
Lockrut 5/ 16 - 24
Brake Pad Holder
Spacer 2625 x 1.0
Brake Lever Bracket
Axla(11-15 /16" Long)
Axla (16 -1/ 2" long)
Spur Gear (29 testh
Spur Gear (27 testh)
Spur Gear {23 teath
Spur Gear 119 testh
Spur Gear (16 testh)
Spur Gear (15 teeth)
Spur Gear {11 teath
Spur Gear (13 testh
Spur Gear (17 teeth)
Spur Gear {21 teath
Spur Gear 124 testh
Spur Gear (25 teath)
Flat Washar

563 1D x 062w

Input Shaft

Shifter & Brake Shaft
Retaining Ring
Spacar.2a0

Square Cut Ring

2" Ring

Flat Washar

1.128 1D x 05aW
Invarted Retaining Ring
Spring 4230 00 x 5000 L
Bewvel & Spur Gear (30 & 13
tesath)

Spur Gear (27 teath)
il Fill Plug

il Seal /16

Lic||ui|:I Gasket RTV Silicone
Qil Seal 2 /4"

Gear il soWao
Replacarmart MST
206-545C Transaxle

NOTE: All componart dimensions given in
L5, inches 1 inch = 25.4 mm



TRACTOR -- MODEL NUMBER 917.272450
BRIGGS & STRATTON ENGINE-MODEL NUMBER 407777, TYPE NUMBER 0174-E1

10Ea OWHER'S ManUaL

[ 102 EMISEION LAEEL |




TRACTOR - -MODELNUMBER 917.272450

BRIGGS & STRATTON ENGINE-MODEL NUMBER 407777, TYPE NUMBER 0174-E1

sz ]

121 CARBLURETOR OVERHAUL KIT

Too
1mh=-

1% 8

"7 =
137

[142] 4120 ;E
¥

150 3

e =
623 ¢

aar e
ET2 3
H22 o=
124 &

977 CaPELRETOR GASKET SET

#1000
tter] C:)
150

ITE o

B33 w
gar ®
g2 = 7]
HE o
1124w

14| 234
LA ]

108 I::.J—\_'.l

E T
1129]5.
150 [

134 | 430 25w
W7 e

51




TRACTOR -- MODEL NUMBER 917.272450
BRIGGS & STRATTON ENGINE-MODEL NUMBER 407777, TYPE NUMBER 0174-E1

(G} 0 @ 80 & el 202 I:B
% an (O EH| 513@ KQ\Q; .
[ S

-+ 1080
e 7az g
¥
2 (00 Q L
1051 ¥
adz £ 311?9_ .
I

o = = )




TRACTOR - -MODELNUMBER 917.272450
BRIGGS & STRATTON ENGINE-MODEL NUMBER 407777, TYPE NUMBER 0174-E1

KEY PART KEY PART
NO.  NO. DESCRIPTION NO. NO. DESCRIPTION
1 EO0231 Cylinder Assarmbly 125 499804 Carburator
2 400585 Kit-Bushing/Seal (Magneto 120 690903 Valve-Throttle
Side) 131 499805 Kit-Throtle Shaft
a 2941086 = Seal-Oil (Magneto Side) 123 400806 Float-Carburator
4 GO0069 Sump-Engine 135 459803 Tube-Fuel Transfer
5 693098 Head-Cylinder (Cylindar 1) 137 690894 Of Gasket-Float Bowl
5A 603000 Head-Cylindar (Cylindar 2) 141 4908207 Kit-Choke Shaft
7 BO0262 ++ Gasket-Cylinder Head 142 409808 O Nozzle-Carburetor
a 499601 Breather Assambly 146 G90979 Key-Timing
9 690037 + Gasket-Breather 150 690006 OF Gasket-Mozzle
10 GA0AEG0 Screw (Breather Assembly) 160 G90006 Retainer-Salencid
11 620942 Tube-Braather 163 691001 =+ Gaskst-Air Cleaner
12 BAT227 = Gasket-Crankcase 165 693148 Mut (Ring Gear)
13 GA0IG0 Screw H lindsr Haad) 187 691050 Lirne-Fuel (Cut to Required
15 GA0946 Plug-2il Dirain Length)
16 691046 Crankshaft 187A 691049 Line-Fual {Maolded)
20 690947 = Seal-Qil (PTO Side) 188 G90980 Screw (Control Bracket)
22 64966 Screw (Engine Sump) 192 &90083 Adjuster-Rockar Am
23 691054 Flywhaal 200 697674 Spring-Govamaor
24 222698 Fey-Flywheel 211 6591019 Spring-Governad ldle
25 495588 Piston Assembly | Standard) 212 605238 Link-Throttle
26 400580 Pizton Assembly (0107 293 591021 Bracket-Choke Control
Cversize) 216 Go91022 Link-Choke
25 499500 Piston Assembly (020" 219 BO98376 Gear-Govarnor
Oversize) 220 ©90442 Washer (Govemaor Laver)
25 499581 Piston Assembly (0307 222 91023 Bracket-Control
Owversize) 227 691048 Lever-Governor Control
25 400504 Ring Set-Piston (Standard) 231 Bo0718 Screw (Choke Valve)
26 4996505 Ring Set-Piston (L0107 240 591036 Filter-Fusl
Owversize) 250 B690957 Retainar-Breather
25 4006506 Ring Set-Piston (0207 252 BO005E Callector-Oil
Owersize) 265 691024 Clamp-Casing
26 4996507 Ring Set-Piston (0307 267 595134 Screw (Casing Clamp)
Oiversize) 276  690997«0+ Washer-Sealing
27 GA0OTS Lock-Piston Pin 287 &690960 Screw (Dipstick Tube)
28 690229 Pin-Piston 04 895277 Housing-Blower
249 490583 Rod-Connectin 305 691005 Scrm\réBImHar Housing)
az2 GA0ATE Screw (Connacting Rod) 208 691262 Maotor-Starter
a3 490506 Valve-Exhaust M0 691263 Bolt-Starter Motor
a4 400507 Valve-lntake 31 407608 Brush Set
a5 GO09E3 Spring-Valve {Intah;e] 332 691058 Mut (Flywheel)
ae GA00E63 Spring-Valve |Exhaust) 332 691060 Armature-Magnato
40 60064 Retainer-Valve 334 591061 Screw (Magneto Armature)
42 499586 Keapar-Valve 337 691043 Spark Plug
45 6A0ATT Tappet-Valve 358 604012 Set-Engine Gasket
46 690978 Camshaft 383 Go40562 Flywheel Puller
43 GO2714 Short Block (446777-0027- 383 690966 Wranch-Spark Flu
E2 Heplacemeant Enging) 3B GO00060 Screw (Fuel Pump
50 EO5241 Manifold-Intake
51 GO0A50+ O Gasket-Intake RPM Settings: Low Speed: 1900-2100
53 EO0951 Stud (Carburetar) High Speed: 3000-3200
54 BO5240 Screw (Intake Manifold)
73 691055 Screen-Aotating . Included in Engine Gasket Set, Key. NMo.
74 691057 Screw (Rotating Scraan) 358
75 691056 Washer (Flywheel) o Included in Carburetor Cwerhaul Kit, Key.
a9 GO0283 Prlug-Cil Mo, 121
a5 60718 Scraw (Throttle Valva) i § Included in Carburetor Gasket Set, Key.
Q8 400802 Kit-ldle Spaad No. 977
104 690984 @ Pin-Float Hinge + Included in Valve Gasket Set, Key. No.
105 600985 O Valve-Float Meadle 1005
108 690925 Valve-Chole
117 690232 @ Jet-Main (Standard) NOTE: Al component dimensions given in LS.
118 600080 Jet-Main (High Altitude) inches 1 inch
121 400811 Kit-Carburator Overhaul



KEY
MO,

287
404
405
418
445
447
447A
467
474
505
510
513
523
524
525
544

a2
So2A
a62
573
G601
G615
G616
617
628
533
G635
G654
GES
G672
G591
G605
697
703
718
728
74
742
750
783
788
7ae
7oy
TOTA
798
a0
a02
203

242
247
851
855

PART
NGO,

208656
G00442
G909a0
290999
4094865
691003
2909a0
&91008
6954509
691029
497606
Go2024
691036
891032
691037

690552
800553
S90311
&91009
ga1028
890317
591045
s91917
890980

S90998 OF

GG6538
690958
691215

690234 @1

890657
603140
890372
891010
S90950
499612
890980
690328
691033
693058
691038
G95050
891029
693167
G909a67
891283
a91286

691021
499602
463880
891011

£ )

TRACTOR -- MODEL NUMBER 917.272450
BRIGGS & STRATTON ENGINE-MODEL NUMBER 407777, TYPE NUMBER 0174-E1

DESCRIPTION

Pump-Fuel
Washer (Govemor Crank)
Screw (Back Plata)
Plate-Carburatar
Filter-air Cleaner Cartridge
Screw (Air Guide Covar)
Screw (Alr Guide Covear)
Knob-Air Cleaner
Alternator
Mut (Govemor Contral Lever)
Dirive-Starter
Clutch-Dirive
Dipatick
Seal-Dipstick Tube
Tube-Dipstick
Armature-Starter
Service with 681262
artar Mator)
Bushing-Govemaor Crank
Bushing-Govemaor Crank
Bolt (Govemar Control Lever)
Plate-Back
Clamp-Hose
Retainer-Governor Shaft
Crank-Govemaor
Seal-O Ring ({Intake Manifold)
Screw (Fual Pump Bracket)
Seal-Choke/Throttle Shaft
Boot-Sparkplug
Mut (Carburetor)
Spacer
Gasket-Carburetor Plate
Seal-Govemor Shaft
Screw (Ring Gear)
Screw (Drive Cap)
Clip
Pin-Locating
Gear-Ring
Gear-Timing
Retainer-E Ring
Screw (Ol Pump Covar)
Gear-Pinicn
Bracket-Fuel Pump
Hamass—'h'ﬂring%
Mut (Brush Retainer)
Mut (Brush Retainer)
Screw (Rocker Arm)
Cap-Dnve
Cap-End
Housing-Starter
Service with 691262
arter Mator)
Seal-Dipstick/ Tube
DipstickTube Assembly
Terminal-Sparkplug
Adapter-Air

KEY
NG,

865
BE5A
BEsb
a6g
914
a18
929

9204
a43

o947
965
967
g6g
o975
a7y
a8y
1008
1013
1017
1018
1022
1023

PART
NG,

691012
691014
691015
690968
691127
694000
695239

6910032

4

690589 -

499209
499812
272638
409788
499810
4994812
691000
490803
690954
6a0770
6901032
690971
409599

of

L2

10234489600

1024
1026

499054
690981

102645080982

1027
1028
10386
1036
10851
1058
1070
1000
1095
1100
1118
1123

402932
690972
691042
G957 04
GO1265
274794
BU1ET 4
691293
694013
690973
691183
GA08ETE T

GO0588E I

690991
Ga0992
690990 &
693140

RPM Settings:

= @

+

DESCRIPTION

Covar-Air Guids
Covar-Air Guids
Covar-Air Guide
Seal-Valve

Screw (Rocker Cover)
Hosa-Vacuum

Scraw (Choke Control
Erax:ks%

Scraw (Choke Control
Brackat)

Seal-0 Ring (Qil Pump
Covar)

Solenoid-Fual

Covar-0il Pump
Filter-Pra Claanar
Covar-Air Claansar

Bowl -Float

Gasket Set-Carburetor
Seal-Throttle Shaft
Fan-Flywheeal

Mipple-0il Filter
Seraan-0il Purnp
Kit-Label

Gasket-Rocker Cover
Covar-Rocker (Cylinder 1)
Covar-Rocker (Cylinder 2)
Purmp-0il

Rod-Push {Steel)
Rod-Push (Aluminum)
Filter-Oil

Amn-Rocker

Shaft-Pump
Label-Emission
Ring-Retaining

Cramers Manual

Scraw (Flywheel Fan)
Retainer-Brush

Kit-Valve Cwverhaul
Pivat-Rocker Armn

Screw (Altemator)
Seal-2 Ring (Solenoid
Ratainer)

Seal-O Ring (Fual Transfer
Tubs)

Scraw (Fuel Transfer Tubs)
Screw (Float Bowl)
Scraw (Carburetor Mozzla)
Screw (Carburetor Cover
Plate)

Low Speed: 1900-2100
High Speed: 3000-3200

Ignﬁclguded in Engine Gasket Sat, Kay. No.
Included in Carburetor Overhaul Kit, Key.

Mo, 121

Included in Carburaetor Gaskst Set, Key.

Mo, 877

Included in Valve Gasket Set, Kay. No.

1098

MOTE: All component dimensions given in LS.
inches 1 inch



